Ceyhan Propane Dehydrogenation - Polypropylene Production Project

Chapter 7: Hydrology and Hydrogeology

similarity in lower levels (e.g., %039.11 at 19.93 m depth). The density at the surface varies
between 28.50 and 28.52 sigma-t. The maximum density was recorded at the sea floor as
28.66 sigma-t at 19.93 m depth.

D,
\( )

5 %
AKINTI CTD OLCTM NOKTALART

LOKASYON HARITAST
(TM36-WGS84)

Figure 7-18. CTD Measurement Points (locations indicated with green)

Apart from the hydrographic and oceanographic studies, seawater and sediment samples
were collected and analysed within the scope of the EIA study for the CPIR Port Project which
also includes the Terminal Facility site which is an associated facility of the Ceyhan PDH-PP
[...]
and construction wastes. Reportedly, there are suitable excavation waste disposal site
alternatives in the region and therefore existing storage capacity of these areas will be
sufficient for the disposal of the excavation wastes generated by the Project. Upon the official
request by the Ceyhan Petrokimya A.S., the Municipality informed that a relevant application
should be made to the Waste Management Department of the Municipality after the
determination of the final volume of the waste. There are a total of 13 alternative excavation
waste disposal sites in Adana province as confirmed by the Municipality. The locations of these
13 facilities are shown in Figure 8-7.

5 Official website of Adana Metropolitan Municipality (http:/sifiratik.adana.bel.tr/category/hafriyat/).

& During the social survey conducted within the scope of the ESIA study on 10-12nd February 2020
ESIA Final Draft Report February 2023

Project No: 21/003 25/83



http://sifiratik.adana.bel.tr/category/hafriyat/

Ceyhan Propane Dehydrogenation - Polypropylene Production Project

Chapter 8: Material Resources and Waste Management

Legend
=== PDH-PP Facility Area
. Excavation Waste Disposal Sites

Figure 8-7. The locations of the Licensed Excavation Waste Disposal Sites in Adana Province

Wastewater Treatment Plants

The details of the main WWTPs in Adana are discussed in this section. There are several
wastewater treatment plants within Adana ASKIi’s jurisdiction that treat domestic wastewater
generated in districts of Adana. The locations of the WWTPs are shown in Figure 8-8.

LETEEEL
WW TP,

Ceyhan
: " WW TP,
MET e e aHaci Sabanci
‘SNGiZ WWTP
¥ TAYSEB WW TP

PDH-PP Facility Area

Seyhan ' Yuregir,
WWITP - WWIP.

Legend
=== PDH-PP Facility Area

Figure 8-8. The location of WWTPs in Adana

ESIA Final Draft Report February 2023
Project No: 21/003 26/83




Ceyhan Propane Dehydrogenation - Polypropylene Production Project

Chapter 8: Material Resources and Waste Management

Seyhan WWTP (or west Adana WWTP) and Yuregir WWTP (or east Adana WWTP) have been
operational since June 2004 and June 2003, respectively. The designs of the Seyhan and
Yiregir WWTPs include a capacity expansion in 2025 for a daily flowrate of 311,973 m®/day
and 170,952 mdday, respectively. Initially, Seyhan WWTP was designed for biological
treatment whereas Yuregir WWTP was designed for physical treatment, which was later
upgraded to a biological treatment system with the addition of a number of units. The existing
capacity of the Seyhan WWTP is 227,346 m®day. The effluent stream of the facility is
discharged into the Seyhan River. The biogas power station produces 40% of the energy
demand of the WWTP with the biogas generated in anaerobic digestion units’. A view of the
Seyhan WWTP is given in Figure 8-9.

Figure 8-9. Aerial view of the Seyhan WWTP (Source: Official website of Adana ASKI)

The current capacity of the Ylregir WWTP is 128,208 m?®/day. The effluent stream of the facility
is discharged into the Seyhan River. The biogas power station produces 60% of the energy
demand of the WWTP with the biogas generated in anaerobic digestion units®. A view of the
Yuregir WWTP is given in Figure 8-10.

Figure 8-10. Yuregir WWTP (Source: Official website of Adana ASKI)

7 Official website of Adana Aski (http://www.adana-aski.gov.triimages/At%c4%b1k%20Su%20Ar%C4%B1tma%20Tesisleri%20-
%20Adana%20Su%20ve%20Kanalizasyon%20%C4%B0daresi.pdf).
8 Official website of Adana Aski (http://www.adana-aski.gov.trimages/At%c4%b1k%20Su%20Ar%C4%B1tma%20Tesisleri%20-

%20Adana%20Su%20ve%20Kanalizasyon%20%C4%B0daresi.pdf).
ESIA Final Draft Report February 2023
Project No: 21/003 27183



http://www.adana-aski.gov.tr/images/At%c4%b1k%20Su%20Ar%C4%B1tma%20Tesisleri%20-%20Adana%20Su%20ve%20Kanalizasyon%20%C4%B0daresi.pdf
http://www.adana-aski.gov.tr/images/At%c4%b1k%20Su%20Ar%C4%B1tma%20Tesisleri%20-%20Adana%20Su%20ve%20Kanalizasyon%20%C4%B0daresi.pdf
http://www.adana-aski.gov.tr/images/At%c4%b1k%20Su%20Ar%C4%B1tma%20Tesisleri%20-%20Adana%20Su%20ve%20Kanalizasyon%20%C4%B0daresi.pdf
http://www.adana-aski.gov.tr/images/At%c4%b1k%20Su%20Ar%C4%B1tma%20Tesisleri%20-%20Adana%20Su%20ve%20Kanalizasyon%20%C4%B0daresi.pdf

Ceyhan Propane Dehydrogenation - Polypropylene Production Project

Chapter 8: Material Resources and Waste Management

Ceyhan WWTP is located in the Kelemeti neighbourhood of the Ceyhan District and has a
surface area of 77,000 m?. The WWTP has been operational since March 2015. The design
of the Ceyhan WWTP includes an extension in 2025 in the 15t Stage and 2040 in the 2" Stage.
With the capacity extensions the WWTP will have a capacity of 34,896 m®/day for the year
2025 and 46,272 m®/day for the year 2040. The effluent stream of the facility is discharged into
the Ceyhan River. The biogas power station produces most of the energy demand of the
WWTP with the biogas generated in anaerobic digestion units. A view of the Ceyhan WWTP
is given in Figure 8-11.

Figure 8-11. Aerial view of the Ceyhan WWTP (Source: Official website of Adana ASKI)

Karaisall WWTP has a surface area of 7,000 m2. The existing capacity of the WWTP is 1,200
m?/day (10,000 equivalent population). The effluent stream of the facility is discharged into
Uglirge Creek. A view of the Karaisali WWTP is given in Figure 8-12.

Figure 8-12. Aerial view of the Karaisali WWTP (Source: Official website of Adana ASKI)

ESIA Final Draft Report February 2023
Project No: 21/003 281783




Ceyhan Propane Dehydrogenation - Polypropylene Production Project

Chapter 8: Material Resources and Waste Management
8.6 Waste Generation and Management during the Construction Phase

The types of wastes that will be generated during the construction phase are domestic wastes,
domestic wastewater, packaging wastes, excavation wastes, medical wastes, hazardous
wastes, and special wastes. The list of these wastes together with proposed management
practices and relevant risks related to the load on existing management facilities are given in
Table 8-9.

Domestic Waste: Based on TUIK data of average solid waste generation in Turkey, 1.16
kg/day of domestic waste is estimated to be generated per capita. Accordingly, in total 5,220
kg of daily domestic waste generation (assuming the maximum number of workers is 4,500) is
expected at the peak of the construction phase. Domestic waste will be stored in waste
containers and will be collected by the district municipality garbage trucks. The size and
number of containers are be considered to be suitable for adequate and effective waste
collection/management on-site before and during construction activities.

Sanitary Wastewater

As explained in Section 8.2 above, the total daily domestic wastewater generation during the
construction phase of the Project is estimated to be 1,260 m® (according to the Constrcution
plans, maximum number of workers is approximately 4,500 at the site during the construction
phase of the Project and associated Terminal Facility). Currently, there is no sewerage
infrastructure extending to the proximity of the Project site. Currently for the construction,
domestic wastewater will be collected in impermeable underground septic tanks and
necessary agreements will be made with the municipality to collect the wastewater with
vacuum trucks.A Membrane Bioreactor (MBR) wastewater treatment plant (WWTP) will be
established at the Project site for the domestic wastewater to be generated during the
construction phase of the Project. Treated effluent will be discharged to the sea via effluent
pumps after it is ensured that the effluent quality meets the national regulatory discharge limits.
The standards according to the national legislation for discharges into sewer systems are
provided in Table 8-4 below.

Table 8-4. Water Pollution Control Regulation Admissible Limit Values for Discharge to Sanitary
Sewer Systems*

Sewer systems ending up into Sewer systems ending up into
= WWTP that provides complete Facilities that provides
arameter :
treatment before discharge to treatment for deep sea
environment discharge
Temperature ('C) 40 40
pH 6.5-10.0 6.0-10.0
Total suspended solids(mg/L) 500 350
Oil and grease (mg/L) 250 50
Petroleum derivatives (mg/L) 50 10
Chemical oxygen demand (COD) 4000 600
(mglL)
Biochemical oxygen demand i 400
(BODs) (mg/L)
Sulphate (SO47) (mg/L) 1700 1700
ESIA Final Draft Report February 2023

Project No: 21/003 29/83



Ceyhan Propane Dehydrogenation - Polypropylene Production Project

Chapter 8: Material Resources and Waste Management

Sewer systems ending up into Sewer systems ending up into

Parameter WWTP that provides complete Facilities that provides
treatment before discharge to treatment for deep sea

environment discharge

Total Sulphur (S) (mg/L) 2 2

Phenol (mg/L) 20 10

Free Chlorine (mg/L) 5 5

Total nitrogen (N) (mg/L) - 40

Total phosphorous (P) (mg/L) - 10

Arsenic (As) (mg/L) 3 10

Total cyanide (Total CN”) (mg/L) 10 10

Total lead (Pb) (mg/L)
Total cadmium (Cd) (mg/L)
Total chromium (Cr) (mg/L)
Total mercury (Hg) (mg/L) 0.2 0.2
Total copper (Cu) (mg/L)
Total nickel (Ni) (mg/L)

Total zinc (Zn) (mg/L) 10 10
Total tin (Sn) (mg/L) 5 5
Total silver (Ag) (mg/L) 5

CI” (Chloride) (mg/L) 10000 -

*Water Pollution Control Regulation (WPCR), Table 25

A WWTP will be established at the Project site for the domestic wastewater to be generated
during the construction phase of the Project. . Depending on the number of workers
accommodated at construction camp, unit will be installed stagewise. Each stage of WWTP
will have a capacity of 300 m3/day, which corresponds to 1,200 workers. WWTP will be
designed as MBR to treat domestic wastewater originating from campsite in order to meet the
regulatory limits. The MBR is a suspended growth-activated sludge system that utilizes
microporous membranes for solid/liquid separation instead of secondary clarifiers. It
represents a decisive step forward concerning effluent quality by delivering a hygienically pure
effluent and by exhibiting a very high operational reliability. lllustrated flow diagram of MBR
system is given in Figure 8-13 and sample view of a package unit is given in Figure 8-14.

ESIA Final Draft Report February 2023
Project No: 21/003 30/83




Ceyhan Propane Dehydrogenation - Polypropylene Production Project

Chapter 8: Material Resources and Waste Management

Coarse . Acrated gnit Extra
Influent screen T chamber fine screen
Bt -
11 v
P!
|
Membrane tank Aerobic tank Anoxic tank Anaerobic tank
Effluent
- ®5 loazs ®4 ®3 ®2
®6

eeeasees Liquid stream
e Sludgee stream

t t 1 ® Sampling site

Shudge recycle Sludge recycle Sludge recycle

Figure 8-13. Typical Flow Diagram of MBR Process

The treated wastewater will be discharged into the sea by obtaining the required permits and
licenses. Once the wastewater quality meets the national regulatory limits, then discharged to

the sea via effluent pumps. The limits stipulated in WPCR, IFC Guidelines and Project
Standards in Table 8-5.

Mechanical Anoxic/anaerobic

Membrane bio-reactor
bar screen tank

tank(MBR)

Online chemical
cleaning system

Operation room

Equalization tank

Aeration matrix

Membrane separatin
component

Water disinfection

system Blower

Figure 8-14. lllustration of a Package MBR Unit

ESIA Final Draft Report February 2023

Project No: 21/003 31/83



Ceyhan Propane Dehydrogenation - Polypropylene Production Project

Chapter 8: Material Resources and Waste Management

Table 8-5. Limits Given in WPCR and IFC Guidelines and Required Design Values.

WPCR
Table 21.2
(Population 84 — 2,000)

Composite Sample ‘

IFC Guideline

Parameter
Values

Project Standard

2 hours 24 hours ‘

pH NA 6-9 6-9 6-9 6-9
Biochemical Oxygen Demand (BOD) mg/L 50 45 30 <20
Chemical Oxygen Demand (COD) mg/L 180 120 125 <60
Total Nitrogen mg/| - - 10 <10
Total Phosphorous mg/l - - 2 <2
Oil and Grease mg/| - - 10 <10
Suspended Solids (AKM) mg/L 70 45 50 <1
Total Coliform Bacteria MPN /100 ml - - 400 400

The waste water treatment system is designed according to waste water that coming from
toilets, washbasins, showers, etc. It is assumed that any other kind of wastewater such as
garden drainage, pool water, storm water or waste water from kitchens are not fed to the
system. Design parameters of the MBR WWTP system is provided in Table 8-9, Table 8-10,
and Table 8-11.

Table 8-6. Assumed Raw Water Parameters
Assumed Raw Water Parameters

Parameter ‘ Unit Values
Biological Oxygen Demand (BODS5) mg/L 350
Chemical Oxygen Demand (COD) mg/L 600
Total Suspended Solids (TSS) mg/L 150
Total Kjeldahl Nitrogen mg/L 45
Total Nitrogen mg/L 42
Total Phosphorus mg/L 5
Oil & Grease mg/L <3
pH - 6-9
Temperature °C 20-25

Table 8-7. MBR System Design Criteria & Approximate MBR Product Water Parameters
MBR System Design Criteria & Approximate MBR Product Water Parameters
MBR Product Water Flowrate
MBR Product Water TSS
MBR Product Water BOD

MBR Product Water COD
MBR Product Water Total Nitrogen

MBR Product Water Total Phosphorus

ESIA Final Draft Report

February 2023

Project No: 21/003

32/83




Ceyhan Propane Dehydrogenation - Polypropylene Production Project

Chapter 8: Material Resources and Waste Management

Table 8-8. Equipment Technical Data / Sidestream MBR System
Equipment Technical Data / Sidestream MBR System

. - Technical Data
Equipment Description : .
Quantity Capacity
1.1 PRE-TREATMENT SYSTEM EQUIPMENTS

LIFT PUMP

4 (3 Servis /
Lift Pumps 1 Shelf mih@ 1
Spare

COARSE SCREEN

Submersible Sewage Pump
with grinder blade / Cast Iron

Basket type, manuel

Coarse Screen ; .
cleaning, Galvanized

1.2 BIOREACTOR & MBR SYSTEM EQUIPMENTS
BIOREACTOR EQUIPMENTS

Alum Dos_age Unit (with pump & 3 Duty 20 Lh@5bar |-
accessories)
Anoxic Tank Mixer 3x3Duty |- -
m3/h @ 475
Blower 3x2Duty |575 mbar -
Diffuser 3 x119 Duty |- Disc Type
Drum Screen 3 Duty - Mesh size: 1-2 mm
MBR SYSTEM EQUIPMENTS
MBR System 3 Duty 12.5 | m3/h SideStream
m3/h @ 0,5 .
MBR Feed Pumps (Frequency Control) 3 Duty 228 bar 304 Stainless Steel
MBR Modules 3 Duty 330 |m2 Maximum Temperature 40°C
MBR Permeate Water Pump (Frequency Centrifugal Sewage Pump /
Control) 3 Duty 21.5 | m3/h @ 1 bar SS 304
MBR Backwash Pump (Frequency Control) 3 Duty 100 m3/h @15 | Centrifugal Sewage Pump /
bar SS 304
Sludge Pump 3 Duty 6.5 |m3/h @ 1bar ggnstgfdlfjgal Sewage Pump /
. Manometers, flowmeters,
Intrumentation 3 Set - level switches
Skid 3 Duty - 304 Stainless Steel
Piping 3 Set - PVC
Blower (Air Scour) 3x2Duty |90 m3h @475 |
mbar
Compressor (Instrumentation) 3 Duty 200 I;I;r]m @7 -
Chlorine !Z)osage Unit (with pump & 3 Duty 150 |Lh@5bar |-
accessories)
Acid Dosgge Unit (with pump & 3 Duty 800 |L/h @5 bar
accessories)
S7 200 Series PLC +
Control Panel 3 Duty - Operator Panel
Equalization & Lifting Tank 1 Duty 350 |m3 Concrete
Anoxic Tank 3 Duty 50 m3 Concrete
Aerobic Tank 3 Duty 200 |m3 Concrete
Drain Pit 1 Duty 15 m3 Concrete
Backwash & Clean Water Tank 1 Duty 15 m3 Concrete
Sludge Collecting Tank 1 Duty 30 m3 Concrete
. Submersible Sewage Pump
Drainage Pump 1Duty |2 [m3/h @ 1bar| up grinder blade / Cast Iron
ESIA Final Draft Report February 2023

Project No: 21/003 33/83



Ceyhan Propane Dehydrogenation - Polypropylene Production Project

Chapter 8: Material Resources and Waste Management

All the permits regarding, treatment facility project approval and discharge permit will be
provided by the Project Company before the erection of the WWTU’s. At present, discharge
location is not defined yet. After finalization of the decision on discharge location, the Project
Company must perform an Environmental Social Site assessment regarding necessary
baseline measurements at discharge location. Besides, existing sea water characterisation
measurements are considered sufficient to make assessment of the alternativePortable toilets
will also be located at construction site for daily use of construction works. These toilets will
have wastewater storage tanks, which will be regularly emptied by vacum trucks. Collected
wastewater from these portable toilets will be transferred to the WWTU.